
NOTICES
CAPITOL PRESERVATION

COMMITTEE
Request for Proposals

CPC 08.116: The Rehabilitation of Historic South
Capitol Park involves the construction of retaining
walls, walks, storm drains, landscaping and lighting
to rehabilitate historic South Capitol Park. Work
includes maintenance of traffic, tree preservation, demoli-
tion, masonry for walls and walks, renovation of existing
light fixtures, installation of new light fixtures, installa-
tion of new storm drainage, stormwater management,
water lines and hose bibs, installation of site furniture,
landscape and lawn installation. The project is divided
into three phases over 2 years. A $100 deposit is required
for issuance of project documents. Issue date of proposal
[...]
cannot afford a lawyer may qualify for free pro bono representation. Call the Secretary to the Board at (717) 787-3483 for
more information.

NOTICES 5695

PENNSYLVANIA BULLETIN, VOL. 38, NO. 41, OCTOBER 11, 2008



I. NPDES Renewal Permit Actions

Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.
NPDES No.
(Type)

Facility Name &
Address

County &
Municipality

Stream Name
(Watershed #)

EPA Waived
Y/N ?

PA-0062952
(Industrial
Waste)

Laminations, Inc.
101 Power Boulevard
Archbald, PA 18403

City of Scranton
Lackawanna County

Meadow Brook
05A

Y

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.
NPDES No.
(Type)

Facility Name &
Address

County &
Municipality

Stream Name
(Watershed #)

EPA Waived
Y/N ?

PA0246890
(SEW)

Dennis and Janice McClure
3469 McAlevys Fort Road
Petersburg, PA 16669

Huntingdon County
Jackson Township

11-B
UNT Laurel Run

Y

PA0029602
(Sew)

Juniata Valley School District
7775 Juniata Valley Pike
P. O. Box 318
Alexandria, PA 16611-0318

Huntingdon County
Porter Township

Dry swale to the
Frankstown Branch
Juniata River

Y

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.
NPDES No.
(Type)

Facility Name &
Address

County &
Municipality

Stream Name
(Watershed #)

EPA Waived
Y/N ?

PA0112470
SP

Upper Augusta Township
2087 Snydertown Road
Sunbury, PA 17801

Northumberland
County
Upper Augusta
Township

UNT of Susquehanna
River
5E

Y

Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.
NPDES No.
(Type)

Facility Name &
Address

County &
Municipality

Stream Name
(Watershed #)

EPA Waived
Y/N

PA0001759
Industrial
Waste

Omnova Solutions, Inc.
1001 Chambers Avenue
Jeannette, PA 15644-3207

Westmoreland
County
City of Jeannette

Brush Creek Y

PA0026891
Sewage

Authority of the Borough of Charleroi
325—327 McKean Avenue
Charleroi, PA 15022

Washington County
Charleroi Borough

Monongahela River N

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.
NPDES No.
(Type)

Facility Name &
Address

County &
Municipality

Stream Name
(Watershed #)

EPA Waived
Y/N ?

PA0239488 Eldred Township
Warren County
2915 Newton Road
Pittsfield, PA 16340-1537

Eldred Township
Warren County

Caldwell Creek
16-E

Y

PA0103896 County Landfill, Inc.
5600 Niagara Falls Boulevard
Niagara Falls, NY 14304-1532

Farmington
Township
Clarion County

UNT to Walley Run
16-F

N

II. New or Expanded Facility Permits, Renewal of Major Permits and EPA Nonwaived Permit Actions

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

NPDES Permit No. PA0244422, Industrial Waste, Norfolk Southern Railway Company, 110 Franklin Road, SE,
P. O. Box 13, Roanoke, VA 24042-0013. This proposed facility is located in Upper Merion Township, Montgomery
County.

Description of Proposed Action/Activity: Approval for the renewal to discharge stormwater runoff into Crow Creek and
UNTs to the Schuylkill River in Watershed 3F.

NPDES Permit No. PA0050776, Sewage, Coventry Terrace MHC, LLC, 10006 Hammock Bend, Chapel Hill, NC
27517. This proposed facility is located in East Coventry Township, Chester County.

Description of Proposed Action/Activity: Approval for the renewal to discharge treated sewage into Pigeon Creek in
Watershed 3D.

NPDES Permit No. PA0026018, Sewage, Borough of West Chester, 401 East Gay Street, West Chester, PA 19380.
This proposed facility is located in East Bradford Township, Chester County.

5696 NOTICES

PENNSYLVANIA BULLETIN, VOL. 38, NO. 41, OCTOBER 11, 2008



Description of Proposed Action/Activity: Approval for the renewal to discharge treated sewage from Taylor Run STP into
a tributary to Taylor run in Watershed 3H.

Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.
Special Public Notice

Chesapeake Bay Point Source Nutrient Reduction Strategy
In accordance with the 2000 Chesapeake Bay Agreement, this Commonwealth has agreed to develop a Tributary

Strategy to reduce total nitrogen and phosphorus to the Bay by about 40% from both point and nonpoint sources by 2010.
This reduction is projected to improve the water quality in the Bay to allow it to be removed from the impaired waters
list. The point source part of the strategy requires that the existing dischargers monitor for total nitrogen and
phosphorus. The following dischargers have been identified as significant contributors of nutrients. These dischargers are
being notified by letter that their NPDES permits will be modified to include monitoring requirements for nutrients. The
monitoring requirements concern Ammonia-N, Total Nitrogen (calculated as the sum of Kjeldahl-N, Nitrite-N and
Nitrate-N) and Total Phosphorus.

Comments should be directed to Program Manager, Water Management, Department of Environmental Protection, 2
Public Square, Wilkes-Barre, PA 18711.
NPDES Permit Number Permittee
PA-0070041 Mahanoy City Sewer Authority, Schuylkill County
PA-0070386 Shenandoah Municipal Sewer Authority, Schuylkill County
PA-0046272 Porter Tower Joint Municipal Authority, Schuylkill County
PA-0023558 Borough of Ashland, Schuylkill County
PA-0023736 Tri-Borough Municipal Authority, Susquehanna County
PA-0062201 Schuylkill County Municipal Authority, Schuylkill County
PA-0060801 Montrose Municipal Authority, Susquehanna County
PA-0060135 Shickshinny Borough Sewer Authority, Luzerne County
PA-0029432 Commonwealth of Pennsylvania (Clarks Summit State Hospital), Lackawanna County

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

NPDES Permit No. PA0008281, Amendment No. 1, Industrial Waste, PPL Brunner Island, LLC, Two North
Ninth Street, GENPL-6, Allentown, PA 18101-1179. This proposed facility is located in East Manchester Township, York
County.

Description of Proposed Action/Activity: Authorization to discharge to Susquehanna River, Hartman Run and Conewago
Creek in Watersheds 7F and 7-H.

NPDES Permit No. PA0261131, Sewage, Frederick W. Steudler, 2599 Old Philadelphia Pike, Bird-In-Hand, PA
17505. This proposed facility is located in Providence Township, Lancaster County.

Description of Proposed Action/Activity: Authorization to discharge to a UNT to Huber Run in Watershed 7-K.

NPDES Permit No. PA0260959, CAFO, J. Richard Noll, 1100 Old Line Road, Manheim, PA 17545. This proposed
facility is located in Penn Township, Lancaster County.

Description of Size and Scope of Proposed Operation/Activity: Termination of permit due to transfer of ownership.

NPDES Permit No. PA0261084, CAFO, Ann Fithian, 195 Fort Swatara Road, Jonestown, PA 17038. This proposed
facility is located in Union Township, Lebanon County.

Description of Size and Scope of Proposed Operation/Activity: Termination of permit due to number of housed animals.

Northcentral Region: Watershed Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

PA0228427, CAFO, SIC 0213, Country View Family Farms, LLC, 6360 Flank Drive, Suite 100, Harrisburg, PA
17112-2766. This existing facility is located in Wells Township, Bradford County.

Description of Proposed Activity: The Pine Hill Farm CAFO is an existing swine operation that will be expanding its
operation. Upon completion of the proposed expansion the facility will include approximately 5,050 sows, 12 boars, 750
sow/litter pairs, 2,000 gilts and 19,200 piglets, totaling 3,244 Animal Equivalent Units.

The water body nearest to this facility is Mill Creek located in the Tioga Watershed (SWP-04A) and has a designated
use of TSF.

Except for the chronic or catastrophic rainfall events defined as over 25 year/24 hour rain storms, the CAFO permit is a
nondischarge NPDES permit. Where applicable compliance with 40 CFR Federal effluent limitation guidelines is
required. The permit requires no other numeric effluent limitations. Compliance with the Pennsylvania Nutrient
Management Act and The Clean Streams Law constitutes compliance with State narrative water quality standards.

In addition to the effluent limits, the permit contains the following major special conditions.

1. Compliance with the Farm’s Nutrient Management Plan.
2. Compliance with the Farm’s Preparedness, Prevention and Contingency Plan.
3. Compliance with the Farm’s Erosion and Sedimentation Control Plan for plowing and tilling.
4. Erosion and Sedimentation Control Plan requirements for stormwater during construction activities.
5. Animal mortality handling and disposing requirements.
6. Certification requirements for manure storage facilities.

NOTICES 5697

PENNSYLVANIA BULLETIN, VOL. 38, NO. 41, OCTOBER 11, 2008



7. Requirements for storage of feed and other raw materials.
8. Best Management Practices requirements.
9. Groundwater monitoring well maintenance requirement.

The EPA waiver will not be in effect.

Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

NPDES Permit No. PA0253723, Industrial Waste, Shallenberger Construction, Inc., 2611 Memorial Boulevard,
Connellsville, PA 15425. This proposed facility is located in German Township, Fayette County.

Description of Proposed Action/Activity: Permit issuance to discharge from Ronco Treatment Facility.

III. WQM Industrial Waste and Sewerage Actions under The Clean Streams Law (35 P. S. §§ 691.1—691.1001)

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

WQM Permit No. 6706201, Industrial Waste, PPL Brunner Island, LLC, Two North Ninth Street, GENPL-6,
Allentown, PA 18101-1179. This proposed facility is located in East Manchester Township, York County.

Description of Proposed Action/Activity: Construction/Operation of industrial wastewater treatment facilities with a
design hydraulic capacity of 0.52 mgd and an anticipated annual average flow of 0.33 mgd.

WQM Permit No. 3608402, Sewage, Tamarack Mobile Home Park, 515 Beechnut Drive, New Providence, PA
17560. This proposed facility is located in Providence Township, Lancaster County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of sewerage facilities consisting
of equalization tank, anoxic tank, aeration tank, clarifier, chlorination and dechlorination tanks, metering and polishing
tank, post aeration tank, sludge holding tank and influent and effluent pump station.

WQM Permit No. 2808405, Sewage, Richard and Angel Wenger, P. O. Box 175, Shade Gap, PA 17255. This
proposed facility is located in Fannett Township, Franklin County.

Description of Proposed Action/Activity: Permit approval for the construction of sewerage facilities consisting of a small
flow sewage treatment facility with a dual compartment septic tank, dose tank, subsurface sand filter and chlorine
disinfection.

WQM Permit No. 3608203, CAFO, Jason Brandt, 3501 North Colebrook Road, Manheim, PA 17545. This proposed
facility is located in Mount Joy Township, Lancaster County.

Description of Proposed Action/Activity: Permit approval for the construction of manure storage facilities.

Northcentral Region: Watershed Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

WQM Permit No. 0808202, CAFO Operation, SIC 0213, Country View Family Farms, LLC, 6360 Flank Drive,
Suite 100, Harrisburg, PA 17112-2766. This proposed facility is located in Wells Township, Bradford County.

Description of Proposed Action/Activity: A WQM permit has been issued to Pine Hill Farm, an existing swine farm, for
the construction and operation of two concrete underbarn manure storage facilities and for the renovation of four existing
underbarn manure storage facilities. One facility will measure 85 feet by 736 feet by 2 feet deep and will service a
proposed farrowing barn. The second facility will measure 125.5 feet by 920 feet by 9 feet deep and will service a
proposed gestation barn. The two underbarn manure storage facilities will provide a total holding capacity, minus
appropriate freeboard, of approximately 7 million gallons. The renovations to the existing underbarn manure storage
facilities will consist of the replacement of pit walls, floors, drains and footers.

Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

WQM Permit No. 0208202, Industrial Waste, Allegheny County Airport Authority, Pittsburgh International
Airport, Landside Terminal, 4th Floor Mezzanine, P. O. Box 12370, Pittsburgh, PA 15231. This proposed facility is located
in Moon and Findlay Townships, Allegheny County.

Description of Proposed Action/Activity: Permit issuance for the construction and operation of deicing wastewater
treatment facilities.

WQM Permit No. WQG016166, Sewerage, Richard H. Michelini, 179 Ford City Road, Freeport, PA 16229. This
proposed facility is located in South Buffalo Township, Armstrong County.

Description of Proposed Action/Activity: Permit issuance for the construction and operation of a single-residence sewage
treatment plant.

Northwest Region: Watershed Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. 2008201, CAFO Operation, SIC 0241, Bortnick Dairy, LLC, 21820 Palmer Road, Conneautville,
PA 16406. This proposed facility is located in Beaver Township, Crawford County.

Description of Proposed Action/Activity: A Water Quality Management permit was issued for the construction and
operation of an anaerobic digester to produce methane, which will be used as fuel in an electrical generator for the
purpose of powering farm operations.

5698 NOTICES

PENNSYLVANIA BULLETIN, VOL. 38, NO. 41, OCTOBER 11, 2008



Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA.
WQM Permit No. 4603417, Sewerage, Amendment, Horsham Water and Sewer Authority, 617 Horsham Road,

Horsham, PA 19044. This proposed facility is located in Horsham Township, Montgomery County.
Description of Action/Activity: An increase in average daily flow.
WQM Permit No. WQG02460817, Sewerage, Lower Salford Township Authority, 57 Main Street, P. O. Box 243,

Harleysville, PA 19438. This proposed facility is located in Lower Salford Township, Montgomery County.
Description of Action/Activity: Construction and operation of a low pressure force main and associated grinder pumps to

serve one new twin dwelling and two new single-family dwellings.
WQM Permit No. 4608406, Sewerage, Lower Salford Township Authority, 57 Main Street, P. O. Box 243,

Harleysville, PA 19438-2309. This proposed facility is located in Lower Salford Township, Montgomery County.
Description of Action/Activity: Construction and operation of 5,400 linear feet of 8�, 12� and 16� gravity sewers and

associated appurtenances.
WQM Permit No. WQG02150819, Sewerage, New Garden Township Sewer Authority, 299 Starr Road,

Landenberg, PA 19350. This proposed facility is located in New Garden Township, Chester County.
Description of Action/Activity: Construction and operation of a sewer extension.
WQM Permit No. 4608405, Sewerage, Salford Township, P. O. Box 54, 139 Ridge Road, Tylersport, PA 18971. This

proposed facility is located in Salford Township, Montgomery County.
Description of Action/Activity: Construction and operation of a sanitary pump station to convey the sewage from the

Country View at Salford Development.
WQM Permit No. WQG02460814, Sewerage, Valley Forge National Park Service, 1400 North Outerline Drive,

King of Prussia, PA 19406. This proposed facility is located in Upper Merion Township, Montgomery County.
Description of Action/Activity: Construction and operation of a pump station to serve a ‘‘comfort station’’ at

Washington’s Headquarters in VFNP.
WQM Permit No. 1598201, Industrial, Renewal, Herr Foods, Inc., P. O. Box 300, Nottingham, PA 19362-0300. This

proposed facility is located in West Nottingham Township, Chester County.